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Applicant Guangzhou Jialong New Materials Co., Ltd
Address No. 106, Fengze East Road, Nansha District, Guangzhou

Sample Information

No. Sample Name

01 900D elastic Oxford PU flame retardant coating
02 900D elastic Oxford PU flame retardant coating
03 900D elastic Oxford PU flame retardant coating

*The information above is provided and confirmed by the applicant.

Sample Received Date  No0v.29,2022

Testing Period Nov.29,2022 to Dec.14,2022
Testing items Please refer to next page(s)
Document L
Accordance

Testing Conclusion ——
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1.Determination of Antibacterial property
Testing Measured according to JIS L 1902-2015. (The strain used in this experiment is
method Staphylococcus aureus ATCC 6538,sample pretreatment: The sample is cut into 18mmx18mm.Control
sample: 100% cotton gauze )

Bacterial . o

. . . Bacterial activity

Test microorganisms concentration lue
va
(CFU/mL)
Staphylococcus
aureus 3.6x 10° 2.79
ATCC 6538

Note: Sample Test 01 Sample

2.Determination of Burning behaviour
Testing method  With reference to GB/T 5455-2014.(Vertical method, condition B, (105+3)°C, 30min, then
cool in the desiccator for no less than 30 minutes)

Testing Item(s) 1 2 3 Average Value
Weft 0 0 0 0
Afterflame time (s) °
Warp 0 0 — 0
Weft 0 0 0 0
Afterglow time (s) ©
Warp 0 0 — 0
Damaged Weft 10 10 9 10
length (mm) Warp 10 10 — 10
Does it have any Weft No No No —
drips Warp No No — —
Is the ignited Weft No No No —
absorbent cotton Warp No No _ _
After burning Weft Contract, curl
feature Warp Contract, curl

A\l

Note: (1) “—" =Not Regulated
(2) Sample Test 02 Sample
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3..Determination of Water resistance (Unit: kPa)

Testing method With reference to GB/T 4744-2013. ( Test area: 100cm?, water pressure rising rate:
6.0kpa /min, test surface: front, sample: apply water pressure below )
Testing Item(s) 03

Group 1:81.04
Group 2:58.72
Group 3:55.56
Group 4:17.48
Group 5:31.98

Water resistance
(hydrostatic method)

Note: (1) The class of hydrostatic resistance and waterproofing performance are evaluated as follows:
Cl f resist t Wat fi fi
ass o re_>s1s ance to Hydrostatic pressure value aterproofing p_er ormance
hydrostatic pressure evaluation
Level 0 pd Poor hydrostatic
performance
Level 1 4<P<13 It has the performance of
resisting hydrostatic
Level 2 13<P<20
pressure
Level 3 20<P<35 It has good .resistance to
hydrostatic pressure
Level 4 35<P<50 It has excellent resistance to
Level 5 50<P hydrostatic pressure

(2) The sample is not uniform and the results are for reference only.

Sample photo:
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Sample photo:

***End of report™***
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Notice Items

Lo AR T AR T I L M A B 4 o E 2

This report shall be invalid without the signature of the approver, the special seal for the report and the cross-page seal.

2. AiREASEBABS. BN k.
This report shall not be modified, added or deleted without authorization.

3. fE SR AR AU IR A DT AR R R EERE SR NG TR RA B L, @A T
I

The results of the report are only responsible for the samples tested this time. If there is any objection to the test result,
please submit it in writing within fifteen days after the date of issuance of the report. Overdue will not be accepted.

4. RENERM B FE, SIS ERAMRE, AN EA LR,
Without the written consent of HAP, this report shall not be partially copied or used as publicity materials.

5. AT EEERFTEIEVEIN, %R, — BN H B A R BN E P RIS .
When the result conformity evaluation is required, if the customer does not require it, the influence of the measureme
nt uncertainty of the result is generally not considered.

6. MR TE CMA FRiRES, R EEE A SRABIE . Bs. N0 a3 i Bt R S50 B8
When the report has not CMA logo, the test data is limited to scientific research, teaching, internal quality control or r
esearch and development activities.

7+ Ao w) R ARF R R 5 5 T BT A R S A RO, s W 22 5 I AR T BT R A R T
The company's paper genuine report has the same legal effect as the electronic digital signature version. When the
contents are different, subject to electronic digital signature version.

CHAAE B 2520 I http://www.hap-test.com/company/tytk )
(For specific general terms, please see http:/www.hap-test.com/company/tytk)
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